(HjHusqgvarna

Foldable Plough

Spare parts
Ersatzteile

Pieces détachées
Reserve onderdelen
Repuestos
Reservdelar
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Art. nr./ Part.no
581 20 22-01
581 20 23-01
581 20 13-01
581 20 24-01
581 20 26-01
581 20 27-01
581 20 28-01
581 20 30-01
581 20 31-01
581 20 32-01
581 20 34-01
581 20 36-01
581 20 38-01
581 20 39-01
577 82 41-01
581 20 40-01
581 20 42-01
581 20 44-01
581 20 45-01
581 20 46-01

544 28 13-01
581 20 48-01
581 20 49-01
581 20 00-01

Namn

Svep, hbger/vanster

Ledaxel
M20x80
Cylinder
M20x100

Slang 650 mm
Slang 450 mm
Slang till maskin
Elkabel

Fastram
Fjadersats
Brickfjader
Fjaderbult
Gummilapp
Halvmanelasning
Slapsko
M10x110

Klaff

M12x100
Slitstal, alt.

PUR

M20 loc
Faste
Ringsprint
22mm sprint

Description
Sweep, right/left
Axle

M20x80
Cylinder
M20x100

Hose 650 mm
Hose 450 mm
Hose to machine
Electric cable
Frame
Springkit

Spring washer
Spring bolt
Rubber gasket
Sealing
Collector shoe
M10x110

Flap

M12x100
Scraper plough, or

PUR

M20 loc
Bracket
Ring pin
22mm pin
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